
TROY-BILT LLC, P.O. BOX 361131 CLEVELAND, OHIO 44136-0019

Printed In USA

Illustrated Parts Manual

RZT Series Tractor — Colt ZT42

Form No. 769-05900 
(February 4, 2010)



0637 Black

0709 Dark Green (Bolens, Yard-Man)

0662 Oyster Gray (MTD Gold)

0638 Red (Yard Machines, Huskee, Troy-Bilt, MTD)

0691 Black Jack (MTD Gold, MasterCut)

0674 Yellow (Yard-Man)

0650 Metallic Red (White Outdoor)

0629 Silver Flake (MTD Platinum)

04038 Day Orange (Daedong)

04033 Flint Mica (Troy-Bilt XP)

Thank you for purchasing an MTD Zero-Turn Tractor.  It was 
carefully engineered to provide excellent performance when 
properly operated and maintained. 

All information in this manual is relative to the most recent 
product information available at the time of printing.  Please be 
aware that this Illustrated Part’s Manual may cover a range of 
product specifications for various models.

Components listed and/or illustrated in this manual may not be 
applicable to all models. We reserve the right to change product 
specifications, designs and equipment without notice and 
without incurring obligation.

Throughout this manual, all references to right (RH) and left (LH) 
are observed from the operating position.

To The Owner

2

Axle, Front................................................................. 5
Battery....................................................................... 4
Consoles...................................................................10
Drive System............................................................14
Electrical Schematic................................................18
Engine Accessories................................................... 6
Frame........................................................................ 3
Fuel Tank................................................................... 6
Deck Lift Handle/Linkage........................................ 8
Hour Meter................................................................ 4
Labels.......................................................................19

Lapbar Levers........................................................... 8
Mower Deck.............................................................12
Muffler....................................................................... 6
PTO Switch................................................................ 4
Seat...........................................................................11
Solenoid.................................................................... 4
Switches, Interlock................................................... 4
Throttle/Choke Control............................................ 6
Transmission............................................................14
Wheels, Rear............................................................14
Wheels, Front............................................................ 5

Table of Contents

Record Product Information
To ease in ordering replacement parts, please locate the model 
plate on the equipment and record the information in the 
provided area to the right. You can locate the model plate by 
looking beneath the seat.

Model Number

Serial Number

Painted Parts
When ordering painted service parts, a four digit color suffix must be added to the part number (e.g. 783-XXXXX-0637). 
Please refer to the table below for current color codes:



3

Ref. Part Number Description

1 603-04691 Frame

2 703-05829 Idler Arm

3 710-0520 Hex Cap Screw, 3⁄8-16 x 1.5

4 710-3005 Hex Cap Screw, 3⁄8-16 x 1.25

5 712-04065 Hex Flange Lock Nut,  3⁄8-16

6 732-0626 Extension Spring, .75 x 5.06

7 936-0300 Flat Washer, .406 x .875 x.059

8 738-04058 Shoulder Spacer, .38 x 1.0 x .7

9 738-04162A Shoulder Spacer, .884 x 1.9

10 756-04129B Idler Pulley

11 911-0332 Clevis Pin, .50 x .78

12 914-04023 Cotter Pin, .080 x 1.5625

13 749-04358 Bumper

5

1

3

7

10

4

9

6

2
53

8

5

11
12

13

Frame



4

Electrical

Ref. Part Number Description

1 925-04040 Seat Switch

2 710-0653 Hex Washer Screw, 1⁄4-20 x .375

3 710-3015 Hex Screw, 1⁄4-20 x .75

4 712-0271 Hex Nut, 1⁄4-20

5 925-04022B Hour Meter

6 925-04165 Double Pole Neutral Switch

7 925-04174 PTO Switch

8 925-04228 Ignition Switch

9 725-04363 Brake/Reverse Interlock Switch

10 725-04439 Solenoid

11 925-1745 Key

12 925-1707D Battery

13 726-0470 Cable Tie

14 738-04237A Shoulder Screw, #10-32 x .5

NS 925-04109 Wire Harness Assembly

9

14

9
14

4

12

1

3

4

10 2

9

13

8 7

11

6

5

6



5

Front Axle

5

9

10

8

12

8

11

2

7

3

13

7
13

15

3 14

2

11
8

12

6
8

4

12
1 8

4

Ref. Part Number Description

1 603-04148C Front Pivot Axle

2 603-04308 Castor Wheel Bracket

3 634-04237B Wheel Assembly, 11.0 x 4.0 x 5.0 

4 710-04186 Hex Lock Screw, 1⁄2-13 x 1.25 

5 710-0514 Hex Cap Screw, 3⁄8-16 x 1.0

6 911-04228 Axle Shaft

7 712-3022 Hex Lock Nut, 1⁄2-13

8 731-05500 Flange Bearing, 1.0 x 1.246

9 936-0169 Lock Washer, 3⁄8

10 936-0227 Flat Washer, .39 x 1.5 x .134

11 736-0250 Flat Washer, 1.0 x 1.75 x .107

12 937-3000 Lube Fitting, 3⁄16 Drive

13 738-04182A Shoulder Screw, 7⁄16-14 x .75 x 4.75

14 741-0516B Flange Bearing, .76 x 1.0 x 1.2

15 741-0990B Flange Bearing, .76 ID w/Lube Ftg.



6

Engine Connections

17

17

24

29

627

31

5

23

12

13

18

28

9

10

2 14

15

10

32

30

10

3

7

1922

15

1
10

15

26

8 7

19

11

20

16

21

15

33

7

25
4



7

Engine Connections

Ref. Part Number Description

1 703-05441A Muffler Bracket

2 703-05870 Muffler Heat Shield

3 703-07712A Heat Shield

4 710-0227 Hex Washer Screw, #8-18 x .500

5 710-04261 Hex Washer Screw, #12-16 x .50

6 710-04484 Hex Washer Screw, 5⁄16-18 x .750

7 710-04683 Hex Washer Screw, 3⁄8-16 x 1.000

8 710-0599 Hex Washer Screw, 1⁄4-20 x .500

9 710-1314A Socket Head Screw, 5⁄16-18 x .750

10 710-3008 Hex Screw, 5⁄16-18 x .75

11 710-3157A Hex Screw, 7⁄16-20 x 3.25

12 710-3217 Machine Screw, #8-32 x .375

13 712-0142 Hex Nut, #8-32

14 712-0271 Sems Nut, 1⁄4-20

15 712-04063 Flange Lock Nut, 5⁄16-18

16 917-04376A Electric PTO Clutch

17 726-0205 Hose Clamp. .490

18 731-04914 Throttle Contrl Knob

19 736-0148 Lock Washer, 3⁄8

20 736-0171 Lock Washer, 7⁄16

21 736-0277 Flat Washer, 1.031 x 1.620 x .095

22 936-3008 Flat Washer, .344 x .750 x .120

23 746-04161 Throttle/Choke Control Cable

24 747-04228A Tank Wire

25 751-0564B Muffler Deflector

26 751-0617C Single Inlet Muffler

27 751-10057D Fuel Tank

28 751-10251 Exhaust Pipe

29 751-10349 Low Permeation Fuel Hose

30 951-10517A Oil Drain

31 951-3124E Fuel Cap

32 751-3141-14 Oil Drain Extension Hose

33 756-04376 Electric PTO Engine Pulley



8

Operator’s Controls

17

36
17

16
23

43

28
27

27

25

44

3213

20
30

6
5

3

26 42
47

19

13

2619

45

31

11

19

41

1

8

4

29

22

4

2440

39
8

10

19

20

11

46
47

44

47

23

3437

18

15
9

21
26

19 12

33

18
48

13

19

26

45

14

38

35

5

2

7



9

Operator’s Control

Ref. Part Number Description

1 603-04160B Deck Lift Shift Assembly

2 603-04322 RH Lapbar Lever Assembly

3 603-04324 LH Lapbar Lever Assembly

4 947-04065 Brake Rod Assembly

5 703-05387B Lapbar Pivot Bracket

6 703-05396A Brake/Shabs Handle

7 703-05414A Front Deck Hanger Bracket

8 703-05793A Deck Lift Arm Plate

9 703-06096A Switch Actuator Bracket

10 703-06169 Lift Link Plate

11 710-0347 Hex Screw, 3⁄8-16 x 1.75

12 710-0433 Hex Screw, 1⁄4-20 x .625

13 710-3005 Hex Screw, 3⁄8-16 x 1.25

14 710-3008 Hex Screw, 5⁄16-18 x .75

15 710-3180 Hex Screw, 5⁄16-18 x 1.75

16 911-0332 Clevis Pin, .50 x .78

17 912-0206 Hex Nut, 1⁄2-13

18 712-04063 Flange Lock Nut, 5⁄16-18

19 712-04065 Flange Lock Nut, 3⁄8-16

20 912-0431 Flange Lock Nut, 3⁄8-16

21 912-3001 Jam Nut, 3⁄8-24

22 914-0104 Cotter Pin, .072 x 1.13

23 914-04023 Cotter Pin, .080 x 1.5625

24 716-0106 E-Ring

Ref. Part Number Description

25 720-0311 Handle Grip

26 723-04035 Rod End

27 731-04719A Lapbar Grip

28 731-04735 Selector Handle

29 731-05732 Spacer, .621 x 1.00

30 932-0334 Compression Spring, .50 x .50

31 732-04420 Torsion Spring, 1.19 x 2.78

32 732-0874 Torsion Spring

33 736-0270 Bell Washer, .265 x .75 x .062

34 936-0272 Flat Washer, .510 x 1.00 x .060

35 936-0275 Flat Washer, .344 x .688 x .065

36 736-3019 Flat Washer, .531 x 1.062 x .134

37 736-0143 Shoulder Bolt, 3⁄8-16 x .496 x .336

38 938-0296 Shoulder Screw, 5⁄16-18 x .437 x .268

39 938-0507B Shoulder Screw, .500 x .434

40 941-0225 Hex Flange Bearing

41 741-3074 Flange Bearing, .626 x .938 x .344

42 747-04226A Shift Control

43 747-04401A Front Hanger Deck Lift Rod

44 747-04637 Deck Lift Handle Rod

45 747-05057 Lapbar Rod Control

46 748-04169A Control Hub

47 948-0227A Hex Flange Bearing

48 750-04776 Spacer, .380 x .625 x .265



10

Operator’s Platform

Ref. Part Number Description

1 603-04663 Seat Frame Assembly

2 703-05373B Foot Rest Bracket

3 703-05894 Battery Hold-Down Bracket

4 710-04187 Hex Washer Screw, 1⁄4-15 x .50

5 710-04484 Hex Washer Screw, 5⁄16-18 x .750

6 710-0599 Hex Washer Screw, 1⁄4-20 x .500

7 710-0604A Hex Washer Screw, 5⁄16-18 x .625

8 710-0778 Hex Washer Screw, 1⁄4-20 x 1.500

9 912-0298 Jam Nut, 1⁄4-20

Ref. Part Number Description

10 712-04092 U-Type Speed Nut, 1⁄4-20

11 726-0225 Cable Tie, 14.5

12 726-3046 Ratchet Clip

13 731-04662E LH Console

14 731-04663D RH Console

15 731-0511 Trim Strip

16 735-04082B Foot Pad

17 736-0148 Lock Washer, 3⁄8

1098

5

5

7
5

5

12

16

1098

5

5

2

5

14
4

17 53
6

15

5

4

4

11

5

1

13



11

Seat Adjustment

3

9

5

3

28

4

3

1

7

8

10

6

11

Ref. Part Number Description

1 703-06941 Seat Bracket

2 710-04482 Hex Flange Bolt, 3⁄8-16 x .875

3 710-04484 Hex Washer Screw, 5⁄16-18 x .750

4 712-04063 Flange Lock Nut, 5⁄16-18

5 732-04035 Compression Spring

6 732-04563 Compression Spring

7 736-0258 Flat Washer, .385 x 1.0 x .135

8 938-0296 Shoulder Screw, 5⁄16-18 x .437 x .268

9 783-06049 Seat Mount Bracket

10 783-06050 Seat Adjustment Lever

11 757-04103 High Back Seat



12

Mower Deck

17

9

44

43
45

3

45

43

42

39

27

8

5
33

40
3

24

34

2

7

32

20

8

7
41

17

37

187
14

13

15

26

10

21

12

29

26

36

30
19 6 31

23
38

22

28

16

40

33

5
35

11

4

161

25



13

Mower Deck

Ref. Part Number Description

1 603-04156 Deck Lift Bracket

2 903-04335C Deck Housing

3 918-0624A Spindle Assembly 

4 703-05824C Idler Arm

5 710-0347 Hex Cap Screw, 3⁄8-16 x 1.75

6 710-0528 Hex Cap Screw, 5⁄16-18 x 1.25

7 710-0599 Hex Washer Screw, 1⁄4-20 x .5

8 710-04484 Hex Washer Screw, 5⁄16-18 x .750

9 956-1227 Deck Pulley, 6.3 Dia

10 710-0751 Hex Cap Screw, 1⁄4-20 x .62

11 710-3005 Hex Cap Screw, 3⁄8-16 x 1.25

12 710-3180 Hex Cap Screw, 5⁄16-18 x 1.75

13 911-04069 Grass Catcher Pin, 1⁄4-20

14 712-0324 Hex Insert Lock Nut, 1⁄4-20

15 712-04064 Hex Insert Flange Lock Nut, 1⁄4-20

16 712-04065 Hex Insert Flange Lock Nut, 3⁄8-16

17 712-0417A Hex Flange Nut, 5⁄8-18

18 912-0429 Hex Insert Lock, 5⁄16-18

19 912-0431 Hex Flange Lock Nut, 3⁄8-16

20 912-0641 Hex Nut, M16-1.5

21 912-3010 Hex Nut, 5⁄16-18

22 914-0470 Cotter Pin, 1⁄8 x 1.25

23 917-04074 Deck Adjustment Gear

Ref. Part Number Description
24 921-04041 Water Nozzle Adapter

25 726-0233 Push Nut, .25 x .5

26 931-1032B Discharge Chute Assembly

27 731-2231B Belt Cover

28 732-04652 Compression Spring, .535 x 1.751

29 732-04609 Extension Spring, .94 Dia. x 6.74

30 734-04155 Deck Ball Wheel, 5.0

31 936-0119 Lock Washer, 5⁄16

32 736-0225 Lock Washer

33 736-3072 Flat Washer, .38 x .93 x .11

34 737-04003D Deck Water Nozzle

35 738-04162A Shoulder Spacer, .884 x .19

36 938-3056 Shoulder Screw, .5 x 2.5 x 3⁄8-16

37 942-0616A Blade, 3 in 1, 21.23

38 747-1116 Deck Hanger Rod

39 954-04137A V-Belt

40 756-04129B Idler Pulley, 4.25 Dia

41 753-0884 Deck Skirt

42 738-1010A Spindle Shaft, 5.75

43 941-0919 Ball Bearing

44 748-0433 Spacer, .820 x 1.15 x .73

45 750-1000 Spacer, .8 x 1.10 x 1.322



14

Ref. Part Number Description

1 918-04317 Wheel Hub

2 918-04431A LH Transmission Assembly

3 918-04432A RH Transmission Assembly

4 634-04294 Wheel Assembly, 18 x 8.5 x 8

— 734-04246 Tire, 18 x 8.5 x 8

— 603-04173 Rim Assembly

— 934-0255 Valve Assembly

5 710-0176 Hex Screw, 5⁄16-18 x 2.75

6 710-0395 Hex Screw, 5⁄16-18 x 2.25

7 710-3119 Hex Lock Screw, 3⁄8-16 x .75

Ref. Part Number Description

8 712-04063 Hex Flange Lock Nut, 5⁄16-18

9 712-0459 Hex Flange Lock Nut, 7⁄16-20

10 712-3050 Lug Nut, 7⁄16-14

11 914-0507 Cotter Pin, 3⁄32 x .75

12 936-0227 Flat Washer, .39 x 1.5 x .134

13 738-04192 Rod, .405 x 14.0

14 747-04217C Bypass Rod

15 750-04561 Tube, .45 x .69 x 10.2

16 954-04043A V-Belt

8

7 12

10
1

13
4

155

2

8 16

65

96

1
3

11

14

7

12

10

4

8

Rear Drive & Wheels



Notes

15



16 Notes



17Notes



18

Electrical Schematic



19

Z
E
R
O
 T

U
R
N
 R

ID
E
R

C
O

L
T

C
U

T
T

IN
G

H
E

IG
H

T

L
O

W

H
I

O
N

O
F

F

PA
R

K
B

R
A

K
E

P

W
A

R
N

IN
G

Op
er

at
io

n 
Of

 T
hi

s E
qu

ip
m

en
t M

ay
 C

re
at

e 
Sp

ar
ks

 T
ha

t C
an

 S
ta

rt 
Fi

re
s A

ro
un

d 
Dr

y V
eg

et
at

io
n.

 A
 S

pa
rk

 A
rr

es
to

r M
ay

 B
e 

Re
qu

ire
d.

 T
he

 
Op

er
at

or
 S

ho
ul

d 
Co

nt
ac

t L
oc

al
 F

ire
 A

ge
nc

ie
s F

or
 L

aw
s O

r R
eg

ul
at

io
ns

 To
 F

ire
 P

re
ve

nt
io

n 
Re

qu
ire

m
en

ts
.

• 
Re

ad
 T

he
 O

pe
ra

to
r's

 M
an

ua
l.

• 
Go

 A
cr

os
s 

Sl
op

es
, N

ot
 U

p 
An

d 
Do

w
n.

• 
If 

M
ac

hi
ne

 S
to

ps
 G

oi
ng

 U
ph

ill
, S

to
p 

Bl
ad

e 
An

d 
Ba

ck
 D

ow
n 

Sl
ow

ly.
• 

Av
oi

d 
Su

dd
en

 Tu
rn

s.
• 

Do
 N

ot
 M

ow
 W

he
n 

Ch
ild

re
n 

Or
 O

th
er

s 
Ar

e 
Ar

ou
nd

.
• 

Ne
ve

r C
ar

ry
 C

hi
ld

re
n 

Ev
en

 W
ith

 B
la

de
s 

Of
f.

• 
Lo

ok
 D

ow
n 

An
d 

Be
hi

nd
 B

ef
or

e 
An

d 
W

hi
le

 B
ac

ki
ng

.
• 

Ke
ep

 S
af

et
y 

De
vi

ce
s 

(G
ua

rd
s,

 S
hi

el
ds

, S
w

itc
he

s,
 E

tc
.)

 
In

 P
la

ce
 A

nd
 W

or
ki

ng
.

• 
Re

m
ov

e 
Ob

je
ct

s 
Th

at
 C

ou
ld

 B
e 

Th
ro

w
n 

By
 T

he
 B

la
de

.
• 

Do
 N

ot
 O

pe
ra

te
 U

ni
t W

he
re

 It
 C

ou
ld

 S
lip

 O
r T

ip
.

• 
Kn

ow
 L

oc
at

io
n 

An
d 

Fu
nc

tio
n 

Of
 A

ll 
Co

nt
ro

ls
.

• 
Be

 Su
re

 B
lad

es
 A

nd
 En

gin
e A

re
 St

op
pe

d B
ef

or
e P

lac
ing

 H
an

ds
 O

r F
ee

t N
ea

r B
lad

es
.

• 
Be

fo
re

 L
ea

vi
ng

 O
pe

ra
to

r P
os

iti
on

, D
is

en
ga

ge
 B

la
de

s,
 P

la
ce

 
In

 N
eu

tr
al

, E
ng

ag
e 

Pa
rk

in
g 

Br
ak

e,
 S

hu
t O

ff
 A

nd
 R

em
ov

e 
Ke

y.
• 

W
he

n 
Us

in
g 

Th
e 

Op
tio

na
l G

ra
ss

 B
ag

gi
ng

 A
tt

ac
hm

en
t,

 T
he

 F
ro

nt
 

Co
un

te
r W

ei
gh

t I
nc

lu
de

d 
W

ith
 B

ag
ge

r M
us

t B
e 

In
st

al
le

d.
• 

Do
 n

ot
 a

dd
 fu

el
 w

hi
le

 th
e 

en
gi

ne
 is

 h
ot

 o
r r

un
ni

ng
.

• 
St

op
 e

ng
in

e,
 d

is
co

nn
ec

t s
pa

rk
 p

lu
g 

be
fo

re
 a

dj
us

tin
g 

or
 s

er
vi

ci
ng

.
• 

Be
fo

re
 le

av
in

g 
op

er
at

or
's

 p
os

iti
on

:
 

 
• 

Di
se

ng
ag

e 
im

pl
em

en
t d

riv
e.

 
 

• 
Pl

ac
e 

sp
ee

d 
co

nt
ro

ls
 in

 n
eu

tr
al

 a
nd

 s
et

 p
ar

ki
ng

 b
ra

ke
.

 
 

• 
W

ai
t f

or
 a

ll 
m

ov
em

en
t t

o 
st

op
.

• 
Do

 n
ot

 a
llo

w
 o

pe
ra

tio
n 

by
 u

nt
ra

in
ed

 p
er

so
nn

el
.

G
R

O
U

N
D

 
F

O
L

L
O

W
I

N
G

 
P

I
V

O
T

 
A

X
L

E

Z
E
R
O
 T

U
R
N

 R
ID

E
R

.a er A n e pO ,t al F A nI  ff O t r atS •
. ya

wA sre dn atsyB peeK •
. deepS 

woL A t A eltt orh T t eS •
 , esr ev eR , dr a

wr oF( , g nir ev u ena
M ecitc arP •

.de gagnE kceD tuo ht i
W ) t hgi R , tf eL

 

t es e b tsu
m E KARB KRAP , TRATS oT •

n oi ti sop )n
wo d( FFO ni hcti

ws . O.T.P •
n oi t isop dr a

wt uo dna LA RTUE N ni  sr ab paL •
s o c" f i  noi ti sop EK OHC ,ylr epor p tes eltt orh T •

" dl
snur  eni gn e nehw esael er ,T RA TS neht , NO ot yek nr uT •

GNI T RATS
SNOI TCU RT SNI

E
MI T- TSRIF RO F
S ROTAREPO

H
O

U
R

S
 1

/1
0

P
TO

 /
B
LA

D
E

PA
R

K
B
R

A
K
E

. T
TA

B

M
E

T
E

R
 M

IN
D

E
R

E
ve

ry
 5

0 
H

o
u

rs
 o

f U
se

 a
 “C

h
an

g
e 

O
il”

 M
es

sa
g

e
   

 W
ill

 F
la

sh
 O

n
 T

h
e 

D
is

p
la

y
   

   
F

o
r 

2 
M

in
u

te
s 

E
ve

ry
   

   
   

T
im

e 
T

h
e 

Tr
ac

to
r 

Is
   

   
   

  S
ta

rt
ed

.

   
   

   
   

  F
ol

lo
w

 T
he

 O
il 

   
   

   
   

   
 C

ha
ng

e 
In

te
rv

al
s

   
   

   
   

   
   

Pr
ov

id
ed

 In
 T

he
   

   
   

   
   

   
  E

ng
in

e 
M

an
ua

l.

NO
TI

CE

• P
TO

 A
ut

om
at

ic
al

ly
 D

is
en

ga
ge

s 
W

he
n

 B
ot

h 
La

p 
Ba

rs
 A

re
 M

ov
ed

 In
to

 R
ev

er
se

. 

• P
TO

 A
ut

om
at

ic
al

ly
 R

ee
ng

ag
es

 W
he

n
 L

ev
er

s 
Ar

e 
Re

tu
rn

ed
 

 T
o 

Th
e 

Ne
ut

ra
l

 O
r F

or
w

ar
d 

Po
si

ti
on

s.

Z
E
R
O
 T

U
R
N

 R
ID

E
R

Z
E
R
O
 T

U
R
N

 R
ID

E
R

Z
E
R
O
 T

U
R
N

 R
ID

E
R

Release Both Transm
ission Release 

Levers Before M
oving Vehicle

To Drive (Transm
ission

Engage), Lift Rod Into
Large Opening And
Release.

To Push (Transm
ission

Disengage), Lift Rod 
Through Large Opening,
Push Dow

n.
I22489 AC

O
IL

CHECK OIL BEFORE EACH USE

SLOPES GREATER THAN 15
.̊ M

OW
 ACROSS NOT

 UP AND DOW
N. AVOID SUDDE N TURNS. USE LOW

 SPEED.

KEEP HANDS AND FEET AW
AY FROM ROTATING PARTS

cutting deck
42

D
A

N
G

E
R

K
E

E
P

 H
A

N
D

S
 A

N
D

 FE
E

T
 A

W
A

Y.
D

O
 N

O
T

 O
P

E
R

A
T

E
  M

O
W

E
R

 
U

N
L

E
S

S
 C

H
U

T
E

 D
E

F
L

E
C

T
O

R
 

O
R

 E
N

T
IR

E
 G

R
A

S
S

 C
AT

C
H

E
R

 IS
 

IN
 IT

S
 P

R
O

P
E

R
 P

LA
C

E
.

ASSEM
BLE CHUTE DEFLECTOR TO THIS UNIT BEFORE OPERATING.

S
30503

TO
 R

ED
U

CE TH
E R

ISK O
F IN

JU
R

Y, D
O

 N
O

T
O

PER
ATE U

N
LESS DISCHARGE COVER OR 

GRASS CATCHER IS IN ITS PROPER PLACE.
IF D

A
M

A
G

ED
, R

EP
LA

C
E IM

M
ED

IATELY.

S
E
E
 
O
P
E
R
AT
O
R
'
S
 
M
A

N
U
A
L

F
O
R
 
I
N
S
T
R
U
C
T
I
O
N
S

777I22754
777I22305

777I22679

777I22752

777X43244

777D
13064

777D
13065

777S33214

777S30503
777D

13070
777I22281

777S32599

777D
07841

777S30284

777I22489

777D
13069

777D
13076 (Right Side)

777D
13077 (Left Side)

Labels



TROY-BILT LLC, P.O. BOX 361131 CLEVELAND, OHIO 44136-0019

To order replacement parts or locate your nearest service dealer call Customer Support at (800) 828-5500.
or visit www.troybilt.com to find the nearest authorized dealer in your area.


